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Z’LL G 5 w D [ITEM [ PART NUMBER DESCRIPTION
ITEW | FART NUMBER | OTY | DESCRIPTION 1) FLEED SPRINE, BREKE ARM B1AS
1 047 MAIN_HOUS | NG, ASSEMBLY a7 4413 SQ.HD.BOLT 5-16-24- RIBBED
&I 1| HOUS |G, MAGHINED ) 2371 ARM. BRAKE
BUSHING .BES X ,GR3 ¥ 790 [T} 2414 SLOTTER HEX NUT 5/16-24
3 70483 SIDE_HOUS| NG, ASSEMBLY 7 410 COTTER PIN 3-32 ¥ 34
S IDE_HOUS NG, MAGHINED 71 5001 COWPRESS QN _SPR NG BRAKE ANT [-DRAG
BUSHING .BES X ,GRA ¥ 740 72 5013, WASHER, HT .5 |.0. % 10.0. X 037
BUSHING, 624 ¥ 718 % 562 73 #4130 FLAT - WASHER 1132 1.D. ¥ 708 0.0
3 70477 CENTER SEGTION, ASSEWHLY 7E T781 10
CEWTER SECTICN . MACHINED 75 BT CHECK PLUG ASSEWBLY, .027, WASHER
BUSHING. .707 K _.788 X _.501 &) S0za+ STUG. 5/16-2% FRICTION PAGE
4 51048 SWASHPLATE, TRUNNION MACHINED Eid B1113 PUCK, 330 X T.50 ¥ 0975
5 70331 BLOCK — ASSEVBLY 78 S0Z77 SPRING, HELICAL COMP
T | BLOCK — CYLIMGER 73 50278 SPACER
5 [ riston 21 50317 T | HER LGCK MUT 5/16-2% UNJF (NYLOM INSERT]
5 SPRING, COWPRESSIQN B1 51226 1 WEDGE, FRICTIQOH _PACK
E) WASHER — THRUST :H 1174 T GLIF, WASHER 316 % 1.50 ¥ 1046 {PFLATED
E 50938 .5 0| SEALANT B3 | 90648002506 2 | PIN, STANDARD HEADLESS
7 51190 14| HEX FLANGE SCREW 1,4-20 X 1.25 [T 1| FITTING, 5/18 SAE 532 TUBE
[ S1081 T | STUD, 5r16-24 HEX OOUBLE EMD HE 51147 1 [ HOSE, EKPANSION TANK
B 51062 1| SHAFT, INBUT BY 51251 1| cap, venT
70 2000622 1| RING - RETAINING () 50853 3 | BOLT, SELF TAPPING 10-32 § 172
11 B085T 1| spacer £l 51227 1| PUCK, INNER WEOGE
12 50338 3 | AING - RETAINING EE) 51118 2| SPRING CLIF _ HOUS NG THRUST
iE] 51161 T | SEAL. LIP 67 K 1.56 X 276 07 FIEETS 1| DEFLECTOR
4 50315 1| BALL BRC 17M 10 X 4OMW OD X T2MM 0 51069 1| WASHER, WOTDR SHAFT .71 10 X 115 00 X 030 THK
5 5106¢ | HEX FLANGE HEAD SCREW 5/16-24 X 0.75 [ 108 | 80651 10-5600 PLUG, ShE #6
17 1140 LIP SEAL 18 X 32 X 7 1144 O-RING 07 ¥ 301 |0
8 1264 ARM,_CONTROL 1178 DRAGAE T, SUPPORT EKPANS ION_TANK
i 0351 BEARING, 30X5AKI3 THRUST 1196 SIL1CON SPONGE
EE) 1207 CHECK PLUG ASSEWBLY, WASHER [118 | GB4E FAN
E) 50088 SHAFT, WOTOR 70 1231 PULLEY
o7 20 BEAR - PINMICN, 13T [ 121 1244 WUT, HEX LOCK 12020 (WYLON [NSERT)
75 EE] 10T 48T GEAR. 122 | 0851 #12 T.F. SCREW - INDENTED HEX WASHER HEAD
20 43 GEAR, 10T JACKSHAFT 25 1297 BRACKET PELT KEEPER
e EOT BULL GEAR 24 0484 CENTER SECTIQN - FILTER - BYPASS ASSEMBLY
[IEE] SLEEYE DEARING 75 X 1750 & 628 CENTER SECTION MAGHINING
[ICE] SLEEYE BEARING (OUTBOARD) 75 X .57 X 625 BASE FILTER
4875 WESHER, 3¢4 1D % 1-1¢2 OO % 13 THK CHECK PLUG ASSEMBLY, ©Z7 WASHER
106§ LIP SEAL AYLE SEAL CHEGK_PLUG ASSEMHLY, WASHER
| 38 | 10E8 SHAFT, AKLE .75 » 11.38 {KEY, R.H.} SPRIMG, BYPASS
1067 SHAFT, AXLE 75 X 16.99 (KET, L.H.} ACTUATOR, BYPASS
K 4095 MITER GEAR [SPLINED] DEFLECTOR
35 4097 MITER GEAR 15T (0.5 IO FILTER
39 50148 SHAFT BUSHING, .707 * .7B8 X 581
a7 4871 RING, SPIRAL RETAINING 125 70168 FILTER ASSEMBLT
1 1083 PN, JACKSHAFT FILTER
£} 160 MAGNET, RING BASE. FILTER
5] 1136 SPRING, BYPASS 128 7510 FAN — PULLEY SERVICE ASSEMBLT
= ELDRE] HYDRO MTG SCREW 3/8-24 X 2.5 LONG #12 T.F. SCREW - INDENTED HEK WASHER HEAD
5 1152 FILTER FAN
) 1133 BASE, FILTER PULLEY 4.315 K 401
7 1at ACTUATOR, BTPASS 27 70463 SEAL - O-RING KIT
15 [IiEE] ROD, BYPASS AGTUATOR SEAL, LIF .B7 % 1.58 X 278
9 1095 ARM, BYPASS LIP SEAL 1B K 32 K 7
50 11 RETAINIMG RIMG 350 EXTERNAL LIF SEAL 706 X 1,684 ¥ .26
] 108 SEAL, LIP 741 K 250 x .250 TG SEAL, LIP 741 X 280 X 280 TG
82 457 FLAT WASHER, 58 1D ¥ 1.© DD ¥ .05 THK OIL SEAL 825 ¥ 1.0 X .25
53 414 RET4[NING_RIHG C-AING 07 % 301 10
a4 107 BEARING, CENTER BLOCK 126 70503 KIT, EXPANSION TANK
g5 20030714 SPRING — HEL ICAL COMPRESSION TANK, EXPANSION
LR 3003017 WASHER CEP ENT
57 8.8 GZ| TOW-50 DIL BOLT, SELF TAPPING 10-32 # 172
55 44092 BRAKE VDOKE BRACWET, SUPPORT EXRANS DN TANK
50 Giazz RGTOR, BRAKE SILICON SPONGE 142 % 1/2 % 3718
& aa137 BRAKE_PLCK 128 51252 CAP, EXPANSION TANK SHIPPING
1 44134 PUCK PLATE
) 43127 BRAKE ACTUATING PIN ————
63 51146 1 HFHCS 1/4-20 X 2 W/PATCH, SPECIAL FLANGE Hydro-Gear
[ 44433 T | BOLT, 1,4-20 X 1 WPATCH
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